
H G BEEKMAN
D N KLOPPER
K S FAWCETT
P H NOVELLA

CONSTRUCTION AND OPERATION OF
THE CAPE FLATS WATER
RECLAMATION PLANT AND THE
SURVEILLANCE OF THE RECLAIMED
WATER QUALITY

Report to the
WATER RESEARCH COMMISSION
by the
CITY ENGINEER'S DEPARTMENT
CAPE TOWN CITY COUNCIL

WRC Report No 75/1/90





H G BEEKMAN
D N KLOPPER
K S FAWCETT
P H NOVELLA

CONSTRUCTION AND OPERATION

OF THE

CAPE FLATS WATER RECLAMATION PLANT

AND THE

SURVEILLANCE OF THE RECLAIMED WATER QUALITY

FINAL REPORT TO
THE WATER RESEARCH COMMISSION
by the CITY ENGINEER'S DEPARTMENT
CAPE TOWN CITY COUNCIL

WRC REPORT NUMBER 75/1/90
ISBN 0 947447 98 9



PhDto: Martin Pollack



I





NOTICE

The mention of company and trade names of commercial products in this publication is for
[...]
1986 after a seven year experimental period and forms the basis of this report

This agreement between the WRC and the CCC stipulated that the WRC would make
funds available on request to the CCC for the construction of the Cape Flats plant,
modifications as deemed necessary during the project and the quality surveillance of the
reclaimed water. The CCC in turn would provide the necessary personnel and facilities,
carry out the working programmes approved by the steering committee, assume respon-
sibility for the design, construction and operation of the plant, provide the funds necessary
for the running of the plant, be responsible for the financial administration of the project
and compile a comprehensive final report on the results and findings of the project for sub-
mission to the WRC.

The agreement was initially to remain in force for a period of five years from January 1980,

3



however, due to unforeseen problems encountered with some of the unit processes the
duration of the project was lengthened by a further two years until December 1986.

Investigations leading up to this agreement were initiated in 1966. During the course of
these investigations the following aspects were investigated:

surveys of the volumes and qualities of sewage from different sources and areas

the possible segregation of predominantly industrial effluents from those of essen-
tially domestic origin

- • modernization and upgrading of existing sewage works and construction of new
regionalized works

application and evaluation of reclamation technology for the treatment of sewage
effluents to a potable quality standard

geohydrology of the coastal sand deposits to determine the potential of this aquifer
for the exploitation of ground water and the possible storage of reclaimed water
during periods of decreased demand

hydraulics of the sand aquifer to determine water mass balance and associated
parameters in relation to the infiltration and abstraction of reclaimed water.

These investigations were initially guided by a steering committee of the Cape Provincial
Administration. The contributing bodies i.e. CCC, Watertek of the CSIR etc were financed
by the WRC. These contracts had all expired by the time the aforementioned new contract
between the CCC and WRC was initiated.



CHAPTER 3

PROJECT OBJECTIVES

3.1 Objectives

The main objective of the Cape Flats project was to develop reclaimed water as a possible
resource for augmentation of existing fresh water supplies. In order to achieve this the fol-
lowing secondary objectives each pertaining to a specific aspect have been pursued:

the application and evaluation of techniques and operational procedures to reclaim
treated sewage effluents from the adjacent Cape Flats activated sludge wastewater
treatment works to a potable quality.

the integration feasibility of reclaimed water with available resources in order to en-
sure adequate supplies for the future.

the development and execution of suitable programmes for independent surveil-
lance and control of the chemical, bacteriological and virological quality of
reclaimed water in order that assurance can be given that the reclaimed water can
be safely integrated into the existing water supply distribution system.

the development and execution of virological surve. programmes of the population
in areas that will possibly be supplied with reclaimed water, both before and after
the introduction of reclaimed water.

32 Comments on objectives

The main objective of the project was accomplished. With respect to the secondary objec-
tives the following comments apply:

the application and evaluation of techniques and operational procedures were es-
tablished.

integration feasibility of reclaimed water; this was established in Windhoek.

development and execution of independent surveillance programmes: independent
surveillance merely reinforced in-house plant control surveillance and showed that
the various quality specifications of existing water supply systems could be attained.

Virological studies were carried out by the Medical School virological laboratories
(UCT) on samples taken at various stages throughout the process.



CHAPTER 4

PROCESS DEVELOPMENT AND DESCRIPTION

4.1 Plant design and process development

Laboratory and/or pilot plant scale experiments often comprise the initial step in the
design of a water reclamation scheme but this necessity is questionable for those regions in
which similar reclamation schemes are already operational and from which design data
may be obtained.

In the case of the design of the Cape Flats water reclamation plant, the great wealth of in-
formation which had already been obtained from earlier projects, Like those carried out in
Windhoek, Pretoria and Athlone, virtually eliminated the need for laboratory or pilot plant
experiments being carried out prior to the design and the construction of the 1,6 x 106 m3/a
demonstration plant.

42 Phase I

Discussions held between the CCC and the WRC during 1976 led to an agreement for com-
mencement of phase I of the project. This took place during 1977 and included high cal-
cium hydroxide dosing as well as flocculation, sedimentation, recarbonation and chlorina-
tion units. The plant was officially opened during March ; 978 and remained in operation
until the end of July 1978. Operation recommenced during January 1979 and continued up
to May 1979. The objective of the interim plant was to provide water of good quality for
the NTWR aquifer infiltration studies. During these periods oxidation pond effluent was
used as feed water followed by flocculation and coagulation with ferric chloride and a
polyelectrolyte. This was followed by clarification and chlorination after which the
renovated water was pumped to the infiltration bed site. The plant configuration for
phase I is shown in Fig 4.1.

43 Phase II

The wastewater to be treated was characterised with respect to its organic, inorganic and
bacteriological constituents. A tentative combination of unit processes to achieve the re-
quired objectives as far as quality of the reclaimed water was concerned, was then drawn
up.

The initial configuration consisted of the following unit processes: flocculation using cal-
cium hydroxide, ferric chloride and a polyelectrolyte, primary sedimentation, breakpoint
chlorination, secondary sedimentation, pressure sand filtration, activated carbon treatment
and final chlorination. This plant configuration is shown diagramatically in Fig 42.

4 J . I Operation

The Phase II configuration was commissioned during May 1982, and operated intermit-
tently until August 1982 to eliminate any problems. During the first year or so of opera-
tion a number of design faults were isolated, investigated and subsequently rectified.



UMC

COAGULATION AND FLOCtULATlON

POLYEtECIROLriE

CAHBONAIUN

© FINAL EFFLUENT FROM WYNBERQ SYSTEM
OF OXIDATION POND WORKS.

® RAW FEf D SUMP

0 LIME AND FERRIC CHLORIDE DOSING

© FLOCCULATION TANKS

(S ) POmECTROLYTE DOSING

0 PBHARY SEUNENIATION TANK

(l) CARBONAT1ON TANK

( ? ) INF1TRATION BED SUMP

BED

TO CSIR INIWR) INFILTRATION
BED SITE EAST OF
CAPE FLATS WORKS FINAL

PRODUCT

Fig 4.1 Configuration of the Cape Flats Reclamation Plant for phase I (not to scale)



COAGULATION AND FLOCCULATION

UHE WON/ ALUMINIUM, POLVELECTROLYTE

—WASTE SLUDGE

ACTTWEO CARBON

oo

FINAL EFFLUENT FROM ADJACENT
CAPE FLATS ACTIVATED SLUDGE
WORKS

5 ) RAW FEED SUMP

Q) FERfK SOLPHA7E FLASH MIXER

(t) fWCCULAVDH TANKS

POLVELECTROUTIE a A S H MWER

HflMAHY SEDtMENTADON TANK

BREAK PONT CMLCfil NATION

STABILISATION TANK

SAND FUHAIION

INTERSTAGE PUMPING

ACTIVATED CARBON

FINAL CH LORI NATION 4 STABILISATION

a CHLORINE CONTACT TANK
b ph CORRECTION TANK
c FINAL HOLDING TANK

CONTROL VALVE

SAMPLING PLANT

Fig 4.2 Configuration of the Cape Flats Reclamation Plant for phase II (not to scale)



432 Design problems

The major design problem encountered was the operation of the three pressure sand fil-
ters. The problems included improper design of the pipework, poor hydraulics, loss of sand
from the filters through the poorly designed nozzles and uneven nozzle suppon plates and
the operation of the pneumatic actuators and the butterfly valves.

Various improvements were tried which included changing the media, continuously servic-
ing the pneumatic actuators and butterfly valves, modifying the nozzle seats by replacing
the thin rubber seat with a thicker and larger version and finally replacing the nozzles with
a more advanced type. Most of these remedies were unsuccessful and a decision was taken
to replace the three pressure filters with two rapid gravity sand filters. These filters were
constructed and commissioned during October 1984. Although these filters operated suc-
cessfully from the start, a point of concern was that of relatively short filter runs. An inten-
sive investigation indicated that by reducing the polyelectrolyte dose and installing a
pipeline which increased the available head to the sand filters the filter runs could be
lengthened from about 10 h to about 20 h.

Another problem area was the effect on the reclamation processes of the fluctuation in the
feed water quality (the adjacent activated sludge works final effluent). It was frequently
found that large diurnal variations in the ammonia-, chemical oxygen demand, suspended
solids and total phosphate concentrations created abnormal chemical dosing conditions on
the reclamation plant. The most serious of these was the effect of the frequently high am-
monia concentration on the disinfection process and the resulting trihalomethane con-
centrations which resulted from the very high chlorine doses.

An adjacent oxidation pond was converted into a quality equalisation and buffer pond for
the reclamation plant feed water. An earth berm was constructed within the pond to
eliminate short circuiting thereby ensuring that the theoretical retention time of about 16
days would be maintained. Furthermore this pond would permit the reclamation plant to
continue operating for a limited period if the wastewater treatment works was shut down
due to mechanical or operational failure. Fig 4.3 shows the flow pattern through the
reclamation plant via the quality equalisation pond.

The disinfection process assumes a very important role when one is reclaiming a secondary
treated sewage for potable reuse. It was felt that three stages would be more effective in
placing an impenetrable barrier between the end user and any waterborne bacteriological
or pathogenic contaminants than the two chlorine stages which were already provided. A
decision was taken to incorporate ozonation between the sand filtration and activated car-
bon adsorption stages. An ozone generator was thus obtained from the WRC and after a
lengthy period of restoration and installation was commissioned during July 1986.

Throughout the early years of operation of the plant problems were experienced with most
of the control and measuring instruments, as they were unable to withstand the extreme
climatic and corrosive conditions experienced at the plant. Certain instruments were re-
placed with a more suitable type whilst others were modified. Instrumentation modifica-
tion, repairs and maintenance were an ongoing process.



OPEN CHANNEL

/
/
/
/
/

/
/
/

i

»-

:F
FU

JE

iZ.

ACTIVATED
SUJDGE
WORKS

PONO OUTLET WEIR
FEED WATER PUMP STATION
REAGENT BUILDING
CHEMICAL ADOITION AND FLOCCUUTORS
PRIMARY SEGMENTATION TANK
BREAK POINT CH LOW NATION
STABILISATION TANK IBTOtSSED)
RAPIO GRAVTTY SAND FILTERS
INTERSTAGE PUMP STATION
OZONE OCNTACT TANK
ACTIVATED CARBON COLUMNS
FINAL CHUKINATION AND UME STABILISATION
FINAL RECLAMED WATER

CONTROL ROOM

" POND
OVERKOW

CQUAUSATION PONO

Fig 4.3 Flow pattern through the Cape Flats Reclamation Plant via the quality equalisation pond (not to scale)



Pumping of a calcium hydroxide slurry proved unsuitable. This facility was substituted by a
manual dry feed system.

After implementation of these design modifications the process configuration was as fol-
lows: chemical flocculation, primary sedimentation, primary chlorination (primary
disinfection), sand filtration, ozonation (secondary disinfection), activated carbon adsorp-
tion, final chlorination (tertiary disinfection) and final calcium hydroxide stabilisation. The
final process flow sheet is given in Fig 4.4.

4.4 Process description

The choice of the unit process sequence was aimed at ensuring effective removal of all un-
desirable contaminants in order to produce a potable water. The overall control strategy
therefore included the most effective and fail-safe procedures guaranteeing the attainment
of the operating objectives set out for each unit process. A brief description of each stage
is given below:

Feed water

The feed water used is a secondary effluent obtained from the adjacent five stage Barden-
pho activated sludge wastewater treatment works. Before entering the reclamation plant
the water passes through a quality equalisation and buffer pond which has a retention time
of about two weeks. This pond evens out any fluctuations in the secondary effluent quality
and provides additional but limited storage capacity in the event of the activated sludge
plant being either shut down or being unable to provide an effluent of acceptable quality.

Chemical flocculation

The reclamation of water is possible using calcium hydroxide, Fe3+ solutions or Al3+ solu-
tions as coagulants. In the reclamation of a secondary effluent containing high ammonia
concentrations calcium hydroxide is usually considered the most suitable. At the Cape
Flats plant where the ammonia values are generally low, ferric sulphate, ferric chloride or
aluminium sulphate solutions can be used. However, for various reasons ferric sulphate was
found to be most suitable and was thus used for most of the project Jar tests are used to
determine optimum chemical doses. After the coagulant addition the mixture passes
through the flocculators where through a process of slow stirring, the sludge is formed into
larger/foe particles. A polyelectrolyte is generally added as a flocculation aid. Optimisa-
tion of the polyelectrolyte dose is critical as it was found that slightly high doses tend to
shorten sand filter runs considerably.

Primary sedimentation

Sedimentation was effected in a circular clarifier with an inner four minute retention floc-
culation zone. The total retention time is approximately two and a half hours. Separation
due to gravitational forces occurs in this unit between the liquid and the sludge. The
clarified water is drawn off from the surface of the tank whilst the settled chemical sludge is
withdrawn from the bottom. The thickened sludge is wasted and recirculated. Sludge is
recycled to the feedwater in order to control the sludge density in the clarifier and to assist
in the formation of a denser sludge blanket and to reduce flocculant requirements.

11



COAGULATION AND ROCCULATION

tnf IRON /AUJHIMUH
SUTS

TtlUIHOlTIl

©

©
AC n W H O
SlUOGI
PIAMI
IMLUtNl

©
BtifAK POIN1
(IU0HNAII0H

0 flMAL CfFlUCNt M M AOJACfNI CAK
ACtlVAKD UUOCt WOUS

<Z> MLAMUfi MHO
O RAW rico smv
C) F[MK SUINtAll HASH HUM
® FLOOCULATDN TANKS

<S> POlYtUC IJUlYtl HASH NXtU

<H PSIMAUT SIDIWHlAIUH 1AM«
O 8WAK K M CHIOMMAIION

STAIM.ISA1ON 1ANK
SANO rttNAinM
Mtt»SiA<il M 1 M

F1NAI (HLONMAIIOH I STA BUI S Al ION
• CMONWt COHtAtt IANK
t p* CDflWt IIOM UHK
( HMAi HOIOINC tAMK

X (OH1ROI VAIVI
S SAMPUMJ

Fig 4.4 Final configuration of the Cape Flats Reclamation Plant (not to scale)



Chlorination

Chlorine is the disinfectant most commonly used in water treatment. In water reclamation
the chlorine dose required is only to a minor extent determined by the type and quantity of
microbes to be inactivated and depends primarily on the concentration of substances such
as nitrogen compounds which are chiefly in the form of ammonia. Sufficient chlorine was
added in order to maintain a low residual to prevent biological growth on the sand filters.

Sand filtration

Sand filtration is probably the most commonly applied unit process in water treatment
practice. While filtration alone will not remove viruses, research has shown that in waters
with turbidity of < 1 NTU, free chlorine residuals and acceptable contact times, viruses can
be effectively inactivated. In water reclamation complete disinfection is secured through
turbidity removal by filtration followed by disinfection. The mechanism of filtration is
complex and is believed to consist of a number of different processes which effect the
removal of suspended impurities in combination with one another. These processes vary-
ing in predominance are straining, sedimentation, flocculation, adsorption and biological
activity. The Cape Flats plant has two rapid gravity sand filters which required backwash-
ing approximately once a day. These filters replaced the pressure filters which proved un-
reliable.

Ozonation

In advanced water treatment ozonation is one of the most popular methods of disinfection.
At the Cape Flats plant ozone was produced from air by electrical discharge using a
Degremont type MB110 ozone generator and was injected into the filtered water before
entering a contact tank with a 17 min retention time. Ozonation does not replace chlorina-
tion but is used in conjunction with it. Ozone was injected between the sand filtration and
the aaivated carbon treatment stages and because of its powerful oxidation properties was
able to lengthen the life of the activated carbon.

Activated carbon treatment

The primary function of the activated carbon columns is adsorption of both toxic and non-
toxic dissolved organic compounds. Colour, taste, odour and a number of heavy metals
such as mercury and cadmium are usually removed at the same time. The plant at Cape
Flats has the option of using two sets of carbon columns. One set of three columns was
capable of treating the full 1,6 x 106 m3/a flow whilst the smaller set of two columns treats
a maximum of 1,1 x 105 m3/a. Due to the excessive cost of activated carbon the smaller
columns were used. The smaller columns are of the fixed bed, downflow type and during
operation each bed was backwashed regularly to prevent an excessive build up of pressure.
These two columns were operated in series with the first being a roughing and the second a
polishing column.

Final chlorination and calcium hydroxide stabilisation

All the free chlorine and free ozone in the water is removed during activated carbon treat-
ment. This then permits bacteria to build up in the columns and can result in fairly high

13



bacterial counts in the effluent. Chlorine was added after the carbon columns to coun-
teract this and to ensure a disinfected reclaimed water with sufficient residual to protea
against contamination in the water distribution system. Chlorination results in a corrosive
water and this is rectified by stabilisation with calcium hydroxide. The pH is set at a
predetermined value which prevents corrosion as well as precipitation in the water distribu-
tion system.

14



CHAPTER 5

PLANT CONSTRUCTION

.After the initial process configuration had been established it was agreed at an early techni-
cal sub-committee meeting that the CCC would be responsible for the necessary design and
construction of the required additional units.

Certain units which were to be added to the process configuration had been supplied under
the original contract but due to various circumstances had never been installed. As the
original supplier was not prepared to install this equipment so long after delivery, it was
proposed and agreed upon that the CCC would install this equipment.

The original design of Phase I of the project was carried out by the consultants, P G J
Meiring and Partners, for the NTWR and the structural and hydraulic design of the addi-
tional units for phase II was carried out by consultants, A M Mendonca Inc for the CCC.

All the additional civil construction work comprising of the concrete settling tank, inter-
stage pump station and the final water holding tank was carried out by the CCC. The instal-
lation of all the mechanical equipment as well as the construction and installation of all the
interconnecting pipework was also carried out by the CCC. The supply and installation of
all the mechanical work associated with the concrete settling tank was, however, carried
out by Messrs R J Consani on contract to the CCC.

The electrical work which was carried out by Messrs Electron (Pty) Ltd comprised the
supply and installation of all cabling, instrumentation panels, switchgear and the wiring of
the mechanical equipment installed by the CCC.

The CCC installed all the instrumentation required to operate the plant.

The design, manufacture and commissioning of the microprocessing system was carried out
by the Department of Chemical Engineering at UCT. This system received inputs from the
instrumentation, updated the displayed information every 12 s and calculated an hourly
average which was stored and printed out every 24 h.

The design and construction of the following was undertaken by the CCC:

replacement rapid gravity sand filters
interlinking walkways
inlet screenings structure for feed water
the building to house the ozone generator.

The refurbishing and installation of the ozone generator, which was obtained from the
WRC, was carried out by the CCC.

15



The costs involved in the design and construction of all the additional process units and re-
lated equipment which included the new rapid gravity sand filters, walkways, inlet screen-
ings structure and the ozone facility amounted to about R900 000. These costs were borne
by the WRC.

16



CHAPTER 6

PLANT REQUIREMENTS

6.1 Staff requirements

Operation of the Cape Flats water reclamation plant requires that it be classified as per
Schedule 1 of Section 26 (1985) of the Water Act (Act 54 of 1956) (Govt Printer, 1984a).
The minimum number of suitably qualified persons required to be employed at this
A-grade works as per schedule ID (Govt Printer, 1984b) of the abovementioned act is:

lx
l x
l x
l x
l x
l x

Class
Class
Class
Class
Class

V
IV

m
n
i

operator - Supervisor
operator
operator
operator
operator

Trainee operator.

Although the reclamation plant was not subject to this grading the minimum staff require-
ments were actually exceeded. The following lists the actual gradings of the operating per-
sonnel who were employed at the reclamation plant.

l x
lx
3x
l x

Class
Class
Class
Class

V
IV
ffl

n

operator -
operator
operator
operator

(Supervisor)

The operating staff complement in conjunction with the total personnel input is given in
Fig 6.1.

62 Maintenance requirements

The reclamation plant had its own mechanical maintenance team, which consisted of a
mechanical fitter, a handyman and a workshop assistant This small but efficient team
operated out of an on site workshop and handled preventative maintenance as well unex-
pected mechanical failures. The maintenance fitter was also responsible for the running of
the workshop, keeping a small store in which certain spare parts for all the mechanical
equipment was kept as well as ensuring that accurate maintenance and history records were
kept of the equipment and the maintenance or repairs that were carried out on them.

Electrical and instrumentational maintenance and repairs were carried out by staff who
were available from the adjacent wastewater treatment facility.

All other routine maintenance with regard to the buildings, structures and grounds was also
carried out by staff from the adjacent treatment works.

The maintenance personnel involved in the Cape Flats project is given in Fig 6.1 along with
the total personnel input.

17



TtOHCAL SUB-COMMITTEE
CCC
WRC
CSJR (NIWRJ
UCT

SENIOR OPERATORS : 3

oo OPERATORS : 2

PLANT ATTENDANTS : 3

PLANT ASS6TANTS : 3

STEERNG COMMITTEE

PROJECT LEADER

RECLAMATION OFFICER

MECHANICAL FITTER

HANDYMAN

MAINTENANCE ASSISTANT